
Water Security for the ACT
and Region
Recommendations to ACT Government

July 2007



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
© ACTEW Corporation Ltd 
This publication is copyright and contains information that is the property of ACTEW Corporation Ltd. It may 
be reproduced for the purposes of use while engaged on ACTEW commissioned projects, but is not to be 
communicated in whole or in part to any third party without prior written consent. 
 









Water Security Program  

TABLE OF CONTENTS 
 

Executive Summary iv 

1 Introduction 1 
1.1 Purpose of this report 1 
1.2 Setting the Scene 1 
1.3 A Fundamental Change in Assumptions 3 
1.4 Water Management in the ACT 6 
[...]
There do not appear to be any major Aboriginal cultural heritage constraints to the Cotter Dam 
enlargement option. The existing Cotter Dam appears on the Register of the National Estate 
and would be flooded by an enlarged Cotter Dam; other registered sites (the Cotter Pumping 
Station, the Upper Cotter Catchment, the Murrumbidgee corridor and the Murrumbidgee River) 

22Document No: 314429 - Water security for the ACT and region   
July 2007  



Water Security Program  

would be largely unaffected. There are increasing demands for recreational use at the Cotter 
precinct and in the catchment (including a wider range of recreation pursuits), issues that have 
been addressed in work commissioned by the Shaping Our Territory Working Group and 
elsewhere. For more reading on the work associated with the short listing of the Cotter Dam 
options see ACTEW 2004, ACTEW 2005b and ACTEW 2007. 

The likely planning timeframe for this project is in the order of 36 months, based on a 16 month 
period for environmental impact assessment and planning approvals, followed by a 20 month 
construction period. 

3.5 Proposed Enlarged Cotter Dam and Associated Infrastructure 

Preliminary geological and geotechnical studies have indicated that the proposed site for 
enlarged Cotter Dam is suitable. Recent engineering comparative studies of possible 
construction methods have led to the selection of a Roller Compacted Concrete type 
construction for the enlarged dam. The enlarged Cotter Dam is planned to be a 78 m high with a 
two stage spillway. The dam crest level would be 50 m higher than the existing dam and 76 m 
above the riverbed level. Two saddle dams would also be required in lower saddles of the 
reservoir catchment to hold water back and deliver the maximum dam capacity of 78 GL. 

Diversion of river flows during construction would be through a four metre conduit to be plugged 
at the end of the construction period. 

The outlet works would include a wet well intake tower attached to the upstream wall of the dam 
with provision for water to be drawn from different levels in the reservoir. The outlet pipes would 
feed water to the Cotter Pump Station. A new pipeline would cross under the Murrumbidgee 
River to near the existing Cotter Pump Station. There may be a need to construct a new pump 
station or perhaps modifying the existing Cotter Pump Station. 

A small amount of hydropower generation could be possible utilising environmental flows. 

The construction period would be about 20 months, with the majority of material coming from a 
nearby quarry site. Suitable environmental controls would be implemented during construction, 
the main risks being sediment discharge and alkaline water from the dam wall.  

The dam would supply up to 180 ML per day to the Mount Stromlo Water Treatment Plant.  

3.6 Cost Estimate 

The cost of the dam was estimated in 2005 and again, by two consultants, in 2007. The 2007 
cost estimate is approximately $119 million for the dam and associated works. Allowances of $4 
million have been made for clearing and site preparation, $2 million for pipelines, $15 million for 
the pump station and $5 million for miscellaneous works, giving a total cost of approximately 
$145 million. 

23Document No: 314429 - Water security for the ACT and region   
July 2007  



Water Security Program  

4 Water Purification Scheme 

4.1 Description of Proposal 

The proposal is to pump water from the LMWQCC to a Water Purification Plant. Purified water 
produced by the plant would be pumped to the discharge location (possibly through a 
constructed wetland) into a water course which flows into the Cotter Reservoir and blend with 
catchment runoff. From the Cotter Reservoir, the blended water would be pumped to the Mount 
Stromlo Water Treatment Plant for further treatment where it would be distributed to the 
residents of Canberra and Queanbeyan through the existing potable water system.  

4.2 Water Purification Plant 

4.2.1  Location of the Plant 
A number of locations for the plant were considered but the preferred site is at the existing 
LMWQCC. A suitable location exists at this site for a plant of up to 75 ML/day capacity. This site 
would be located on the eastern side of the LMWQCC Maintenance Building. The area is 
relatively clear of trees, is relatively flat and has only minimal impact on locally identified fauna 
of concern, the pink tailed worm-lizard. Locating the plant at this site has a number of 
advantages over alternative locations: 

 the site is easily accessible from Stockdill Drive for construction traffic initially and 
visitors and plant deliveries once the plant is complete; 

 the plant would be the first building encountered the public when they arrive at the site; 

 the site can be visually separated from the LMWQCC by suitable tree plantings; and 

 the close access to the LMWQCC will be advantageous for personnel management 
and common facilities may be able to be utilised (i.e. chemical handling systems, 
operations, maintenance and administration facilities, etc). 

4.2.2  Capacity and Staging 
The plant would occupy an area of approximately three ha. Three plant sizes have been 
considered: a 25 ML/day, 50 ML/day and 75 ML/day. The development of the Water Purification 
Scheme, including brine treatment, may be undertaken as three 25 ML/day stages (each 
comprising three trains of approximately 8 ML/day capacity). Because of the establishment 
nature of the first stage, it would be the most costly.  

It is considered the current upper limit capacity is approximately 50 ML/day based on existing 
inflows to LMWQCC. 

The establishment infrastructure which would be critical for all stages include: 

 bulk earthworks; 

 drainage; 

 roadwork’s; 

 landscaping; 

 core services (power, water, sewerage, etc); 

24Document No: 314429 - Water security for the ACT and region   
July 2007  



Water Security Program  

 plant laboratory and refrigerated sample storage area; 

 staff facilities; and 

 chemical storage. 

4.2.3 Treatment Process 
The dual membrane process (membrane filtration and reverse osmosis) with advanced 
oxidation using ultraviolet irradiation (UV) and hydrogen peroxide is the preferred treatment train 
for the Water Purification Plant. Coupled with the Water Purification Plant will be a pre-treatment 
denitrification facility at LMWQCC. 

The Water Purification Scheme would consist of: 

 equalisation tank; 

 denitrifying filter; 

 membrane filtration feed tank; 

 microstrainers; 

 membrane filtration; 

 reverse osmosis; 

 advanced oxidation; 

 carbon dioxide stripping; 

 product water storage; and 

 wetland (possible).  

 

 

 

 

 

 

 

 

25
July 2007  

 

Figure 4.1: Proposed treatment process  

 

The dual membrane plant and brine treatment process will produce a 10% reject brine stream 
for further treatment. This high overall recovery of water (90%) is made possible through the 
use of single pass three stage reverse osmosis process and the addition of the purified water 
from the brine stream. 

Extensive water quality monitoring is yet to be undertaken on the LMWQCC effluent. The target 
water quality to be achieved by the Water Purification Plant has been derived from other similar 
operating plants around the world. Extensive further review of water quality targets is required to 

Document No: 314429 - Water security for the ACT and region   



Water Security Program  

determine health risks associated with detected substances in the LMWQCC water and the 
efficacy of the proposed processes for the Water Purification Plant in their removal. A sampling 
and monitoring program is under development. The expected final water quality would be: 
(some parameters only). 

 

Table 4.1: Product Water Quality for Dual Membrane Process 

Parameter  Unit Inlet Water 
(Average) 

Target Product 
Water Quality 

Dissolved solids – mainly salt mg/L 490 <50 

pH  7.7 7 - 7.5 

Total Nitrogen mg/L 15 0.7 * 

Total Phosphorus mg/L 0.2 <0.05 * 

Total Organic Carbon mg/L 4 <0.1 

Giardia & Cryptosporidium Cells/L Unknown + Below detection 

Viruses and Bacteria Number per 100mL Unknown + Below detection 

Endocrine disrupting compounds** nano-g/L Detected ++ Below detection 

NDMA nano-g/L Not detected +++ <10  
* Total Nitrogen and Total Phosphorus targets are based on existing water quality in the Cotter Reservoir. Additional 
review will be required on these parameters. 
+  Limited samples have been collected. At this stage no detections 
++ Detected, however limited samples have been collected and analysed 
+++ Analyses undertaken to date had limit of detection of 100 nano-g/L 

Further natural treatment could occur in the wetland (if incorporated) and the Cotter Catchment 
and reservoir prior to pumping to the Mount Stromlo Water Treatment Plant for final treatment 
before distribution to the city. Because of the many treatment barriers the treatment concept is 
referred to as a multiple barrier approach. 

The dual membrane technology is one of the most common for this application and similar to 
that used for the Singapore NEWater plants, the Orange County Groundwater Replenishment 
Program in California, the USA and has been adopted for the Western Corridor Project in South 
East Queensland. 

Reverse osmosis provides a barrier for most chemicals. Salt is removed from the water and this 
will reduce the overall salt load from the LMWQCC discharges to the Murrumbidgee River if the 
brine stream is not returned to the LMWQCC outfall. Whilst this can be considered an 
advantage it also poses the difficulty of disposal. This is discussed below in the Section 4.4. 

4.2.4 Equalisation Tank 

The wastewater flow to the LMWQCC has both seasonal and daily variations. To operate the 
Water Purification Plant at 25 ML/day, a flow equalisation storage tank may be required. For 
plants with a capacity of 50 ML/day or higher, an equalisation tank is required. Tertiary effluent 
from LMWQCC filters will be taken from the inlet of the chlorine contact tank, prior to 
chlorination, and diverted to the equalisation tank (if required). Stored water will be pumped to 
the inlet of the denitrification filter. 

4.2.5 Denitrifying Filter 

The feed water to the Water Purification Plant must receive additional denitrification prior to the 
reverse osmosis process in order to achieve the target total nitrogen levels for discharge to the 

26Document No: 314429 - Water security for the ACT and region   
July 2007  



Water Security Program  

Cotter Catchment. This will be achieved using a denitrifying filter comprising a deep bed of 
uniformly graded filter media (sand). Water flows through the filter bed and is dosed with 
methanol (a carbon source for micro-organisms). Denitrifying micro-organisms are seeded into 
this process and grow on the filter media converting dissolved nitrates in the water to nitrogen 
gas which is then lost to the atmosphere. The filter is regularly backwashed to remove excess 
biological growth. Backwash water is returned to the LMWQCC plant for reprocessing. The 
denitrified water then passes to the micro-strainers. Water leaving the denitrifying filter is dosed 
with chemicals (ammonia and sodium hypochlorite) to form chloramines. Chloramination 
prevents biological growth in the microfiltration feed tank and on the surface of downstream 
process equipment.  

4.2.6 Membrane Filtration Feed Tank 

The feed tank is located immediately before the membrane system. Its main function is to 
provide buffering storage capacity between systems to even out flow variations and to allow 
maintenance to be carried out without interrupting the downstream processes. 

4.2.7 Micro-strainers 

The micro-strainers are required to protect the downstream membranes from fouling by foreign 
materials such as hair, fibre, and other particles that may impair their performance or damage 
membrane fibres. 

4.2.8 Membrane Filtration 

The purpose of the membrane filtration system (either microfiltration or ultrafiltration) is to 
remove sub-micron particles including bacteria, large colloids and other suspended solids to 
improve the performance of the downstream reverse osmosis process, by reducing fouling and 
minimising the chemical cleaning requirements. The membrane filtration system is made up of 
microporous membranes with typical pore sizes ranging from about 0.2 down to 0.04 microns 
(µm, 10-6m). Studies indicate that 99.99% removal of Giardia cysts and Cryptosporidium 
oocysts can be readily achieved in a properly maintained membrane system. Viruses, however, 
are more likely to pass this barrier due to their small size. Membrane systems require regular 
cleaning to maintain economic performance. Clean-in-place systems will be provided. These 
are automated to safeguard the membranes and simplify plant operation. Capability will exist to 
divert water from the membrane filtration process to the inlet of LMWQCC if water quality is 
compromised. 

4.2.9 Reverse Osmosis 

A storage tank to store the membrane filtration water will be provided to balance flows between 
the multiple batch microfiltration process and the continuous reverse osmosis process. 
Oxidation-Reduction potential of the water is monitored and sodium bisulphite or sulphur dioxide 
is dosed to ensure that no free chlorine can be introduced to the reverse osmosis membranes. 
The name reverse osmosis derives from the fact that pressure is used to oppose the natural 
process of osmosis, as used by cellular organisms to absorb and transport water. The process 
utilises membranes with the ability to reject dissolved solids including ionised salts and organic 
molecules of relatively low molecular weight. The mechanism of reverse osmosis is size 
exclusion, or sieving, in the angstrom size range, and also by chemical interactions at the 
molecular level. Thus, greater than 99% of sodium ions are rejected, while water and some 
other small molecules can pass through into the water produced. Large molecules and 
pathogens, such as viruses and oocysts, show minimum 99.9999% removal in a properly 

27Document No: 314429 - Water security for the ACT and region   
July 2007  



Water Security Program  

maintained system. Pharmaceutical and estrogenic hormone removal from water generally 
indicates no quantifiable detections. Reverse osmosis membranes are also effective in reducing 
disinfection-by-products. Reverse osmosis has been in use for 40 years and is a mature 
technology. The reverse osmosis system will likely be a three stage system with the concentrate 
from the first stage being processed by a second set of membranes and the concentrate from 
the second stage being processed by a third set of membranes. This will produce a water 
quality with a total dissolved solids level of less than 50 mg/L. The extracted salts will be treated 
further or returned to LMWQCC for discharge. Capability will exist to divert water from the 
reverse osmosis processes to the inlet of LMWQCC if water quality is considered compromised. 

4.2.10 Advanced Oxidation  

The water from the reverse osmosis process will be subjected to an advanced oxidation 
process. Advanced oxidation processes make use of chemical oxidants to remove both organic 
and oxidisable inorganic compounds. The processes can oxidise organic compounds to carbon 
dioxide and water and oxides of other elements, termed “mineralisation”. It is proposed to use 
intense ultraviolet radiation in combination with hydrogen peroxide. When properly operated and 
maintained this ensures the destruction of complex organic molecules and minimises the 
potential for disinfection by-product formation. Capability will exist to divert water from the 
advanced oxidation processes to the inlet of LMWQCC if water quality is considered 
compromised. 

4.2.11 Carbon Dioxide Stripping 

After UV disinfection, the water will be passed through a packed-tower with counter-current air 
flow to strip dissolved carbon dioxide from the water. 